PRICE .25

HOMELITE

@%%%
S e
S




X | oMELTE CHAIN SAWS il

LGEAR —g DRIVE |
—=VE -E [T — ——__J@LE_——

C-51G6 C-71G C-91G

CAUTION g
INSTALL THIS END
ﬁ:: TOWARD Pugr il

SEAL COVER TANK WITH
HOMELITE CEMENT NO.22788

TO
DRIVECASE

FIGURE 2
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




C-72 CHAIN SAWS
C-51 CHAIN SAWS above serial #2520868

No. Description ‘&'t Nc&\g. No. Description Part No.Qty.

1. SCREW - hex hd., 12-24 x @v 8086?@ 14. HOUSING - fan 59094-1 1

2. COVER - starter % 1 15. NUT - lock, 7/16-20 81104 1
3. Includes: BUSHING - @ 593 1 16. WASHER - flat 84047 1
4, ROPE - starter 1 17. SCREW - hex hd., Spinlock 80869-1 2
5. GRIP -rope % 5937 1 18, SCREEN - rotary 64055 1
6. INSERT -rop ammg% 58517 1 19. STUD - pawl starter 64054 2
7. SPRING -t 64180-A 1 20. PAWL - starter 58756 2
8. LOCK - 64049-A 1 21. WASHER 58851 2
9. PUL tarte 64050-1 1 22. SPRING - starter pawl 58758-1 2
10. CUP - ter 64051 1 23. ROTOR 64053-A 1
11. WASHER - retaining 58763 1 24. KEY 75078 1
12. SCREW - hex hd., 10-32 x 1/2 80648 1 25. CRANKSHAFT - C-72 only 59270-2 1
13. SHIELD - sawdust 64052 1 CRANKSHAFT - C-51 only @ 59269-2 1

For balance of C-72 parts refer to C-71 Parts List.
© Units above serial #2520868,

Page 2,1 Issued Jan., 1968
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. Supplement to 23808, Rev, 1




LCLN_\I_ERTJQ\.E_DE‘XEJ

HOMELITE CHAIN SAWS

C - SERIES|

o S

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

c-51 C7 (=t 1}
C-S16 C-71G C-910
Parts used in each model are indicated by an asterisk (*) in the corresponding model
column; a dagger (#) indicales an optional part available from your dealer.
Parts indicated in #51, #71, or #91 columns fit C-51, C-71, C-91 DIRECT
(convertible) DRIVE MODELS and C-51G, C-71G, C-921G GEAR (planetary) DRIVE
MODELS unless otherwise noted,
Service replacement parts are normally painted RED,
T T
| No Description Part No 51 | 71 | 91 |Qty Ne 51 |71 |91 | Qty.
i SCREW - hex hd., 12-24 x 3/4 80867 * * * * | % * 1
2 COVER - starter £ 1 L BERE: i B 4
3 | Includes: BUSHING - rope 5 L 1 1+ [ % 1
4 ROPE - starter 5 s el T E) o 1
& GRIP - rope | & * iy s 1 51 = | = * 1
| & | INSERT - rope retaining | s ¥ 1w 1 52 y Rl L 1
7 | SPRING-rewind = 3 Elw]® 1 53 | Includes: GASEET MERE 1
8 | WASHER - thrust 584 — [ *[F* 1 54 | DECA a4 * (% [ 1
§ | LOCK - spring rewind 58009 | % | * 1 55 | SCREW — rd. hd., #8x J2 = [ * [ * | 15
10 PULLEY --starter A-H9445 * L * i 56 COVER = 4li"_k 4 I\, > ® | 1
11 Includes: BUSHING 55007 ol R 1 57 | LINE - oil ) * | * | =* i
12! WASHER - thrust 58413 LB 1 58 FILTER 4SSE i *=1= 1
13 SCREW - soc¢. hd. 10-32x3/38 80878 & + = 38 Includes: m’[‘ - 29253 * & 1% 1
13A| GASKET 64015 * * # tesed 60 RIN g 98318-A * * * hE
14 BEARING - overrunning [ 58480-A * * L I Jl 61 28190-8§ * * L
15 NUT - hex, 7/16-20 I 81191 i * ¥ | 62 53061 % ] i
16 WASHER - luck 7/16 23015 i * * 3 63 19238-3 B o 2
17 a— 53268 AEAE IR 51 |7 ;{ANKSHAFW S ) 59269 % [ 3
18 | HOUSING - ﬁm 59094-1 Ll B 1 | 59270 F¥] 3
= = Y ¥ : ¥ | % 1 P S - |
- 213 ffiﬁwﬂf‘v =3 otary ;gﬂé; = — } t o [85 ROLLERS«MW 27 AA_55280 A * | * 1
%1 | ROTOR 57563-B Ll W% | GASKEB W _J BRE08 ey & | & |61 T
22 | CLAMP - dusi cover 55980 ¥ F [ F [ A "4 B | CONNECTING ROD A-59433 A T o
33 | COVER - dusl 55070 FTF R[] g 'ﬂﬂlﬁﬂ%ﬁ‘ SCREW B0BOS FLr ] @
54 | GASKET - dusl cover 550782 A EIETD. 69 J_ BEARING - needle 59351 A R
25 | SCREW GROUP - condenser 57750 F | F | Fel 1® (] @ & PIN A-BES2H-A ] ¥ 1
26 | SCREW - fil hd , 10-24 x7/8 0660 LEERA W . A-58653 -A B 1
27 | WASHER - lock, #10 53046 ARSI ) & - L A-5B674 -A : it B
28 | CONDENSER - w/terminal 5987 A 1 _%ﬁ Sucludese BING -~ shaining 59095 AERLT W
29 | SCREW - fil hd , 10-24 x 1/2 | 80595 L3 4 =i 70| RING - piston ;gggg A ;
; = ; e : e 5 ;
ST POmTSET e A-ssrgs— LAY TS T\ 7 | EXCHANGER - e 39279 AESE
i e T Esnma A * 1 ional - See Note 1
—g’-ﬁ—-—%ﬁl{'dﬁe;rl‘:iﬁf e NH N % : 7T | SCREW-hex hd., 19-34 % 3/6 ENERK I * [ *] 2
34 | TAB - ground AN * ] ANT 75 | CAP - muffler 58425-A R
55 | WASHER - torminal 508 7% [ =1 AP Y 1| |76 | STUD - muffler 53337 BERE RS
6 LEAD - ground w/terminils___| i i'ig—é_ o ool 7 77 BAFFLE - muffler 58423-A £ : : 1
3641 SEAL - hreuker box o B297%A t a5 Yo | BUDE  mues _ ' ‘ 1
57 T REY - rolor 2 - i [ ; 79 | MUFFLER — See Note 2 * 1
| 38 | BOX - breaker w/core ] ‘—5744 TR | ® T 80 Dbg‘;ﬂgﬁglj - air S * | % 1
] - w/ground lerminal —]T e, i e 1
iu (EE‘I\L - 'ﬁﬁchsifu e 2 E;ig? 7 o N T8 T 1 81 | SPARK PLUG - See Note 4 + | * | = 1
41 | SCREW - hox hd., 10984 w0/, EOsM N ) F [ F [ #F [ 5 | |52 | Includes, GASKET 0 0 O
Fe) SLEEVE P p = O e T 83 | CYLINDER - E' aoge—h%ee Note 3 % [ i 1
- les ¢ . = | % | ¥ -1/16" bore 1
ji Sie ML - e N goq < e et 84 | NUT - hex, 1/4-28 * | * | * | 4
15 e 553734 r ry < 1 25 WASHER - lnclk. 1/4 83009 * * * 4
46 ¢ &-099194 i o e 1 36 GASKET - cylinder 58292 ® | %] * 1 |
NOTE 1: When HEAT EXCHANGER is installed remove AIR DEFLECTOR.
NOTE 2: "C-51" MUFFLER can be replaced with parts shown for other models,
NOTE 3: For "Cs5l-A0" also,
NOTE 4: 71530-8 Platinum Tip Plugs are alsc available as a service replacement,




COMvERT|BLE DRIVE

c-51 c-71

c-81

HOMELITE CHAIN SAWS =

C-51G

Parts used in each model are indicated by an asterisk (*) in the corresponding model
column; a dagger {#) Indicates an optional part available from your dealer.

Parts indicated in 451,

471, or #91 eolumns fit C-51, C-T71,

C-91 MRECT

(convertible) DRIVE MODELS and C-51G, C-T1G, C-%1G GEAR (planelary) DRTVE
MODELS unless otherwise noted,
Service replacemenl paris are normally painted RED,

vE
E_E‘_ﬁ.l e

C-713 C-9M0

No. Description Part No: 51 (71 [ 81 | Qey. No, Desceription Part No. 51 |71 |41 |Qty
1 COVER - air filler 59230-1 | e L 1 50 COMNECTOR - oil pump DHIIT-A i T 1
2 NUT - cover A-39229 o5 R 1 il PLUNGER - oil pump A-37834-10 gl - 1
7] RING - retaining 38319-A o pok 1 G2 | Imeludes:; "OT RING Tda88 el 1
4 ELEMENT - air filter 63728 * * % 1 B2A "0 RING ST = ¥ ® £E
6 SCREW - hex hd., 12-24 x 1-1/2 | =0568 * * 4 63 DRIVECASE A-5D483-A1 * % % 1
GA | SCREW - hex hd., 1/4-20 x1-1/2 |80582 + 2 £ Tncludes: SEATL SH256-A i * % 1
T GASKET - stud 08392 i * * 1 65 BEARING - needle GA043 * w i 1
5 | ELBOW - reed w/#9, 710 A=59490 L 1 fiti BOLT - guide bar 65334 it K o

X G SRR — o1l f1 Ao e Mt ! Afds + *
ELBOW - reed w/#9, #10 A-g2 e | e I = . o s o e
84 | ELBOW - See Note 7 5E183-T £ |1 G5 | Includes: GASKET N o e [
9 STUD - cover 58361 + * F T ] CAL? - check valve #* # * 9

10 | STUD - carburetor 27464 B L e 70 1 GASKET L I 1 A ("

G FILLER BLOCK 35054 = | = 1 Tl SPRING - check valve | Bpo22 L 20 e P 2

12 | GASKET - elbow 58344 A 1 T2 BALL - check ShadT mole po¥ &

12A | GASKET - elbow - See Note 7 5594 * 1 T3 SCREW ~flat hd., 173 _ 2y B 20053 bl i % 2

13 GASKET - carburetor 55553-3 o ¥ 1 V4 2CREW - rd, hd,, #8051 ™% 50790 * ¥ * 5

* 1o 75 | HANDLE BAR - flush A-35379-2 ol P o

14 ADAPTER - reed - See Note 7 55932-6 * 1 Optional: Wrap ¢ AL53993 # o pEe Ll 1

15 REED - See Note 7 55941-1 * 4 76 WASHER - lock, i U0 # ¥ * %

16 PLATE - recd - See Note 7 55942 ¥ 4 T SCREW - hex, ENTEE = | ® | = q

17 SCREW - pan hd., See Note 7 i * H T COVER - cluteh B0l -A * * i 1

15 SCREW - hex hd., 12-24 x 1 = ® * 1 i) SLPRING - goutch Ga124-C = = i 2

Hee Nole 7 # B 2l BIOLE 3H076-3 E ]

8 | LINE - fuel __ |56680 ER D 2 [ A

20 WASHER —lock, 1/1 B300Y9 * ¥ * 4 51 SPID = Whitch a5946=1 * * * 1

21 | NUT - hex, 1/4-20 51013 * 1 *F |[* |2 B2 | Wk — hrust, ge@Nole 6 55660-1 * [ * = |1

22 COTTER PIN — 1,32 x 1/2 56324 * i * 1 Eig - guide b inner) 56571-A * # = il

23 ROD - choke A-D5354 ¥ i W 1 LWTE - puidgfbaN(Outer) 5GH72-B R N - 1

24 CARBURETOR - See Note 1 A-55427-A i * i 1 arts Iis used in C-al, C-T71, C-91 DIRECT DRIVE

25 ROD - throttle 5394388 i ] s i MODE L3f- age G for parts used in Gear Drive Models,

26 BOOT - rod J5543 * ® * RACES-Wnn o661 ¥ ® X 1

2T DEFLECTOR - carburetor 58837-2 £ | ® * 1 SPRQC : DRUM - See Notr 4

28 | SCREW - pan ho., 10-32 x 1/2 BO6Z5 2 1* [* |2 Open Wgpe - 3/8" pileh, & tooth  |A-58023 i B T

B SPRING - idle - See Nole | & 2 25319 * ¥ i i § 404 pilch, 7 tooth A-GT344 # ¢ * |

a0 BCREW ~ idle - Ses Nole 1 & 2 25310 i + * K 7/16'" piteh, 7 tooth [A-a6avy P4 i ~ |

41 | HANDLE - lhroltle - Bee Note 2 A-G366E Gl Il = 1/2" pitch, & looth [A-536019 L 1

#2 | Includes: BTIOP - rod 58930 il S ; 87 Adudes: BEARING - needle 5664 g [ L

o, e e ; NS |7 | N[\ | SPROCKET & DRUM - See Note 4

ar BUBHING - lock pin 29064 * 1 Z Ny * i 2 ;

e ezl it ( 3 N Rim Type - T7/16" pitch, 7 tooth |A-57363-A & b 2 | &
il SCREW PLUG 71505 * # ih Y75 | Inclides: BEA = T 77203 7 i PP

a5A PLUG - button 64608 { * Loty i cludes: BEARING - needle ri: A # 1

= i A

358 PLUG - button 64807 * * ¥ New _Splmed Type - not shown

36 | GROMMET 55360 N | F [+ See Note 4

37 BUTTON - rod FTORGC = = ry DRUM & HUB - sprocket . : 3

35 | TRIGGER - throtile SEIEI-A G T VR B Auhaca A A R

39 | SHAFT - irigmer =388 == ¥ D 1 I‘ncluues: BEARING - needle 55664 £ rE AT

10| SPRING - (hrottle (N I SPROCKET - splined ;

21 | PIN = tholile look EET R~ S Rim Type - 3/8" pitch, 7 tooth 63284 A 1E [# [

12 [ SPRING - lock ‘%aus B A .404 pitch, 7 tooth  |GIIE5 Z 1z [z 10

43 | RING - retaining 45 409 NEE A A 1/2" piteh, 7 tooth  [GAZET i il o

14 BUTTON - oil rod [ { (55857 N =3 E3 il fot] WASHER - lhrust DulBi-1 s = £ 1

45 ROD - il pump Ay 5835460 * = | = 1 EE] WASHER - flat, 3/8 54010-1 * | % | = i

16 COTTER PIN - 1716 X 102 S6A0 L = 3 ¥ T ElY NUT - hex, 3/5-24 31192 i = Lol L

a7 SWITCH - togule wy aul % — 1A NGiom I R B 1 91 COVER - drive case A-58378-1 ki [ (e it

45 | PLATE - "ON-OF&‘ P 7208 I 2 9lA| Optional A-58683 £olp ]

49 | GASKET - spacer 5E345 = |# [+ |2 ] Includes: NUT - 5/16-18 81123 ) 1

) SPACER 58501 = |+ |+ 1 93 PIN - adjusting 55613-1 # |+ | = 1

51 | SCREW - hex hd., 12-24 x 3/4___|80867 R EREEE ! SCREW - pin 80617 S RSB

52 | BRACE - throtile handle 5818501 il e O 95 | NUT - hex, 3/8-16 51089-2 Bl L B

59 BUMPER - spiked 55396 PR e 1 96 PLANETARY DRIVE KIT -

54 | NUT - hex, 1/4-20 81053 R See Note 5

55 RESERVOLR - oil A-53341 * [+ [# 1 L404 pitch  |A-DBG44-A A LA L hid

a6 FILTER - oil A-GHAZA = | * * I for BOW GUIDE - 404 pitch [A-G8544-A1 ~ £ £ ik

a7 LINE - ojl [iller S8340-1 % 2 * I 1/27 piteh  [A-58556-A £ 14 4 1

58 GASKET - reservoir 58342 ¥ |+ [= 1 lor BOW CGUIDE - 1,/2" pitech [A-35506-A1 £ E ]# iE

39 SPRING - plunger 59293 e ol i I

NOTE 1; Service replacement carburetor $#A-59427-A supplied with idle stop
screw and spring which must be removed when external idle adjust-
ment screw (#30) is used. Refer to Carburetor Parts List 23904 MNow available for Direct Drive Models:
for repair parts.
NOTE 2: Service replacement handle #A-59496-1 supplied with screw plug #A-58671 AUTOMATIC OILER KIT - . 404 pilch, 7 tooth
{#35). Remove to install external idle adjusting screw (#30). #A-59682 AUTOMATIC OILER KIT - 7/16" pitch, 7 tooth
NOTE 3; BOW GUIDE requires #A-56580-1 CAP.
NOTE 4: Check type und number of teeth on sprocket hefore ordering. {Inst ructions and parts list included with cach kit, )
NOTE 3: Refer to page & (Fig. §) [or replacement parts.
NOTE 6: Dircet Drive Models only, no longer used in Gear Drive Models.
Refer to page 6 (Fig. &)
NOTE 7: For Model "C-91" Saws below Serial #15854404,

4

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING FARTS.




m HOMELITE CHAIN SAWS ey o

-8t ©71 G-o1

C-EIG C-71G C-810

LOGATE,,
HERE

e '

354 = I3"'F

TO CRAMKCASE
L}

PLANETARY KIT
foptiona)

DPTIONAL
= C5 G

i STANDARD
&ﬁ’ll e on ofher mogels
gL

59
TG CRANKCASE

A\
5.0

S élse»ac
60

See Fig. § P,
far
BOW GUIDE HANDLE

OPTHONAL
T 9l

RIM TYPE

NOTE: Index Nes. BZ, and BS thru 97 apply
to DIRECT (comvertible) DRIVE MODELS.
Sees Page B for Geor (plonetory ) Orive Models.

FIGURE 4

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

B DIRECT DRIVE




c-81 Cc-71  G-91
I1e]
=
TO
FUEL TANK

B - 103 Used on all
Medels with
nz- gy, BOW GUIDE
Yy 108 altachment.

INSTALL OPEN (SPRING)

SIDE TOWARD HOUSING.

—_

NOTE: Index Nos. 82, ond 85 thru 106 apply Te

HOMELITE CHAIN SAWS

e

L

C-81a C-716 C-9iaG

SEE CATALOG #=23650-B
FOR BARS AND CHAINS

GEAR (planetary) DRIVE MODELS. #B8|089-2
See Page 5 for Direct Drive Models.
. @)
FIG
% o~
r g ¢
No. Description Part Ko. 1 \E FITL| 917 Qty No. Descriplion Part No. BLLTL| 81| Qty
82 | WASHER - thrust, phenolic 55)5!29V * | % = 1 5y BEARING - ball a8120-8 i W 1
85 BEARING - necdle * * 1 100 GEAR - ring 28107 * * * 1
86 | SHAFT & DRUM - See Note b AS58I2s * |1 || 100 | HOUSING - gear w/pins A-58568 =] Bl El 2
7 T WASHER - thrust 58555 o R HOUSING - for bow guide A-58568-1 ¥l x| *| 1
88 | SPROCKET -.404 pitch. 5 too _GR4B0-A% |NF | £ | 4 1 102 | Includes: SCREW - 5/16-18 x 2 | 80617 2] I 1
1/2m pitch, A-58468-AF | £ | * | * 1 103 PIN - adjusting 85613-1 o i 1
89 | SCREW - panhd. , 6/32 x B0630 LN B I A | B NUT - 5/16-18 S clalel o
90 COVER - housing - 1 105 CAP - oil filler 584582 % | * * 1
91 | Icludes: SEAL 126 FI x| # || 106 | GASKET 55107 B (I 1
52 | GASKET - hous 581247 FIFTF] 1 Regquired for ALL models with

T3 | SEAL 13 | F | F 1 BOW GUIDE .
94 | BEARING - needle 58133 Gl I 1_|[107 | HANDLE - flush cut A-58719 18 I 1
05 PLANETARY GEARS & 1 108 SCREW - socket 5/16-18 x 7/8 80386 I 1
FOLLOWER A-58119-A * | % | =% 1 109 | BRACKET - handle 58685-2 L T 1
98 WASHER - thrust 50081 * | % | % 1 110 | SCREW - socket 5/16-18 x 1 80308 Ll i 1
97 | GEAR - sun (drive) 5R100-1A ¥ | # 1 111 | WASHER - lock, 5/16 83003 # x| = 2
05 WABHER - thrust GE118-A F F F [ 1or2l| 112 SCREW - hex, 5/16-18 x 1-1,2 80087 * X * 2

NOTE: Six (6) CLUTCH SHOES i#55076-3 required for GEAR DRIVE MODELS.

* In ,404 pitch PLANETARY DRIVE KIT #A-58544-A, #A-58544-A1 (BOW GUIDE)
# In 1/2" pitch PLANETARY DRIVE KIT #A-58556-A, #A-58556-A1 (BOW GUIDE)

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




] HOMELITE CHAIN SAWS

c-B1 c-71 c-81

C+51G C-7IG C-891G

TOOLS
Part
No. Description
A-22H08 COMBINATION WRENCH
A-23809 PLUG - needle bearing
{conn, rod)
23528 WRENCH - socket screw
{conn, rod)
22828 PLIERS - snap ring (piston)
AA-22560 REMOVER - rotor
23136 BODY - assembly
22820-2 ADAPTER - main bearing
A-23672 JACKSCREW
23670 PLATE - shaft aligning
23233-1 PLUG - geal assembly *>
23671 PLUG - drive casc seal \
23693 SLEEVE - shaft (drive case) %
23476 PLUG - bearing
‘23391-2 TOOL - drive case bearing
23139 TOOL - clutch drum bearing
A-23696 REMOVER - spider, sun ge
23678 TOOL - starter bearing
A-23679 REMOVER - starter bearin
A-23713 TOOL - sprocket hol @
23725-A PLUG - planetary b
23726-4A PLUG - bearing (plane ) O
- BEARING PULLER - ¢
drum 0
(#4-T3 Snig- equival
A-23951 PLUG - Piston Ri

PAINT %
23318 Q‘Y CAN - blue

22771 SPRMY CAN - 1
23343 SPRAY C
REPLACE CAL #2374
"DIRECT ', "GEAR PR
INSTRU ' and two '
'H

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




PENDABLE GENERATORS
*
D e e o
@‘JWERFUL ONE-MAN CHAIN SAWS
S b
ONE-MAN CONCRETE VIBRATORS
-@»
ELECTRIC BUILDER’S HAMMERS

Hlustrated iyl IT.SP!CTW'[.und

A lgxtl‘on DIVISION prepored by PURNELL COMPANY, INC.
Bosten, Mass.
PORT CHESTER, N. Y.




